MODEL : ACF-172-1790
List No : 1382-03

PARTS LIST

Published:09/22/2017



CONTENTS

FRAME & MECHANISM COVER COMPONENTS (1) ...ooouuueoiioooeeeeeeeeeeeeeeeeeessmssssssssssseeeeeeeeseessessssssssssssssssssseseeseeee 1
FRAME & MECHANISM COVER COMPONENTS (2).....oouooieioeoeeeeeeeeeeeeeeeeesssssssssssssseeseeeesseessesssssssssssssssssssseeeseeee 5
FEED BODY COMPONENTS (1) ..o eeeeeeeeeeeesseeeeeeessseessseeeessssssesssseesessesseeesseseesssesseeesseeeseseseeesssesssseenes 9
FEED BODY COMPONENTS (2) ...oioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesessseeeeeessseessseeesssssssessssseeessesssesssseeessssssesssseeesssesseesssessssseees 13
FEED BODY COMPONENTS (3) ..ccoioeooeoeeeeeeeeeeeeeessseeeeeseeesesssseeseeesssssssesssssssssesssssessssssssessssesssssssssesseessssssseessssssssseees 15
STACKER COMPONENTS (1).ccueeeeeeeeeeeeeeeeeeeeoeessseeeseeeeeesssesssssesssssessseesssssssessssssssssssssssssesesssessesssssssssssssssssessssssssses 17
STACKER COMPONENTS (2).cemeeeeeeeeeeeeeeeeeeeeeeesssseeeseeseessssssssssessasessssssssssssessssssssssssesessssssssssssesssssssssssssessssessssssseeesse 21
PRESET COMPONENTS (1) eeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeesseeseeeesseesesseesseeseseessesseseeseesessssesssssesseessesessesssssesssessesessessenns 25
PRESET COMPONENTS (2) .ooooeeeeeeeeeeeeeeeeeeeeeeeesseeeeeeeeeeeesseeeeseeesessessseesseesseessseessssssseseesssesessssesesssssessssesseesssessesseeeess 29
PRESET COMPONENTS (B) ooooeeeeeeeeeeeeeeeeeeeeeeoeesssseeeeeeeeeessseeeseeeseseesseeeseeessesssessseessseseessseessessesessssesssssseeesssessesseseees 31
AR COMPONENTS ..o ooeeeeeeeeeeeeseesee e eeeeeeeeeesesssesesesessess e eeeseesesseesesssessseeeeeeeeeeesesesseeseseesesssseessesesssessesseeemeeeesssssssss 35
FRAME COMPONENTS ...ooeeeeeeeeeeeeseeeeeesess e eeeeeessesssssssseseessesseeeseee e eesssesssssseesssssssssesseeseseesssesseesesesssesssssssssseseeee 39
CONTROL BOX COMPONENTS ...oooooeeeeseeee oo eeeeeeeeeeeessseseessssssseeeeseeesessssssessssesssssssssssseeeessssssessessesssmesssssssssseeeeeseeee 43
OPERATION PANEL COMPONENTS ...ooeeeeeeeeeeeeeeeeeeseeeessesseesssseeesseesesssseesssssesessssssessssesesssssssssessssseseesssssssssseesesesee 47
WIRING DIAGRAM (1) oo eeeeeeeessseeeeseessseesesseesessssseessssseessssseesssseseseesesesssssessssesseeessssssesssseeesssessssssseesessseees 49
WIRING DIAGRAM (2) .o eeeeeeeeesseeeeseeeeeeses s eesseess e eeseeesssseesseesseessseseesseeesesessesessseseessssessssseseesssseeees 53
ACCESSORIES COMPONENTS (1) eieeeeeeeeeeeeeeeeeeeesesseeseeeeeeesseeeeeseesseessssessesesseeesssseessseeseesssessesseseeesssseesssseseesssseeee 55
ACCESSORIES COMPONENTS (2)..eeeeeeeeeeeeeeeeeeesesseeeeeeeeeeesseeeeesesesessssseesesssseesssesessseeseessseseeeseseesssssesssseseesssseeee 57
OPTIONAL DEVICE COMPONENTS (1)1 eeeeeeeeeeeseeeeeeeeeseoeeesseeeeeeesseesssseeeesssseseessseeeeeesssesssssessssssssessseeseseeseees 59
OPTIONAL DEVICE COMPONENTS (2)...ooeeeeeeeeeeeeeeeeeeesseeeeeeeeeeeeesseeeeeeeesessssessesssseeesssesesssssssssssessssssssesssessesssseess 61
LIST FOR INFORMATION OF CHANGE .......oeooeoeeeeeeeeeeeeeeseeeee e eeeeeeeeesssseeesssssssseeeeesseeesesesseesssesssessesseseeeeseeees 63
HOW TO MAKE USE OF THIS PARTS LIST ...ooooooeeooeeoeeeeeesseeseeeeeeeeeeeeeeseeeesssssessssssssssseeeessssssssseessessseessasssssseeeeeseeee 64

TOC -1



FRAME & MECHANISM COVER COMPONENTS (1)




FRAME & MECHANISM COVER COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
1140014271 FRAME 1
2|G5020172000 REAR COVER, TOP 1
3|SL4041091SC SCREW M4 L=10 3
4140019865 REAR_CIVER_LOWER 1
5| SM0040601SA SCREW 6
6| G5022172000 REAR COVER SUPPORT, TOP 1
71G5024172000 RIGHT COVER SUPPORT, LARGE 1
8|G5034171000 COVER SUPPORT 1
9| SL6040892TN BOLT 8

10| G50051720A0 KNEE SWITCH 1
11| G5006172000 KNEE SWITCH SUPPORT 1
12| SL6040892TN BOLT 2
13| G5007172000 KNEE SWITCH SHAFT HOLDER 2
14| SL6040892TN BOLT 4
15| G5008172000 MICROSWITCH FITTING PLATE 1
16 | SL6040892TN BOLT 2
17| SL4031691SC SCREW M3 L=16 2
1813774906 SWITCH BASE 1
19| G5009172000 STOPPER RUBBER 3
20 | SL6040842TN SCREW M4 L=8 3
21|G5010172000 KNEE SWITCH FITTING PLATE 1
22 |SL9061693SE WASHER HEXAGONAL BOLT M6 L=16 3
23|B3207470000 SPRING 2
24 |B2544280000 WASHER, FOR WORK CLAMP FOOT HO 2
25|SL6061292TN SCREW 2
26 | GBR01910000 RUBBER CUSHION 3
27(40011422 SV-BASE 1
28 |SL6041092TN SCREW 3
29140011321 TABLE_ACF 1
30 | MTJMS000030 SCREW 5
31(22573505 PACKING 5
32 |WP0852086SC WASHER M8 5
33| WS0820002KN SPRING WASHER M8 5
34| NS6200710SN NUT 5/16-18 5
35|G1017192000 STAND 1
36 | SL6061692TN BOLT 2
37(40011423 PANEL_PLATE 1
38| G1015192000 CLAMP 2
39|G1016192000 CLAMP BOTTOM PLATE 2
40 | SM1062052TP SCREW M6 L=20 2
41| WS0610002KN SPRING WASHER 6.1X12.2X1.5 2
42 |WP0641601SC WASHER 2
43 | NM6060001SC NUT M6 2
44111155108 DRAWER 1
45| G5011172000 DRAWING RAIL 1
46 | SM0040601SA SCREW 4
47| HX00150000F CABLE CLIP




FRAME & MECHANISM COVER COMPONENTS (1)




FRAME & MECHANISM COVER COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
48| G50281720A0 CLOTH LAYING TABLE 1
49| G5029172000 CLOTH LAYING TABLE CUSHION 1
50| G50301720A0 CLOTH LAYING TABLE SUPPORT 1
51| G5031172000 CLOTH LAYING TABLE SADDLE 1
52|G5032172000 CLOTH LAYING TABLE LEVER 1
53 |WP0841601SC WASHER 8.4X17.4X1.6 1
54 |SL4040881SC SCREW M4 L=8 3
55 | HX00150000D CABLE CLIP 1
56 | SL4040881SC SCREW M4 L=8 1
57 | SL6061692TN BOLT 4
58 | SM6061202TN BOLT 1
59 [MTJMGC00000 RUBBER CUSHION 2
60| SL4040881SC SCREW M4 L=8 3
6114101208 HEAD SUPPORT BAR 1
62| G5033172000 ADJUSTER 1
63 |[NM6160001SC NUT 1
64| G5031164000 CASTER WITH BRAKE 4
65| G5032164000 CASTER 2
66 | NM6160001SC NUT 6
6740015134 COMOLETE_NAME_PLATE 1
68 (16870206 GRAVITY SEAL 1
69 | CM300200003 ATTENTION LABEL 3
70 | CM300200004 LABEL (50) 1
71| CM301300001 SAFETY LABEL 1
72 | HX001500000 CLIP 3
73 | EA9500B0100 CABLE BAND 7
74 | HX00065000B CABLE BAND 4
75| HX002920000 BAND 3
76 | BT0400251EB URETHANE HOSE, BLACK 1
77|PC012601000 SPEED CONTROLLER 1
78 | SL4042081SC SCREW 1
79140016844 START SWITCH ASSY 1
80| G6801172000 DUCT, A 2
81|G6802172000 DUCT, B 1
82|G6803172000 DUCT, C 1
83 |SL4040891SC SCREW M4 L=8 12




FRAME & MECHANISM COVER COMPONENTS (2)

L
39— 60 1 70-71

38— 13 i
40—4 \ %’ 69



FRAME & MECHANISM COVER COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
140015611 SIDE_COVER 2
2|SL6061692TN BOLT 8
31 G5003172000 SIDE PLATE CONNECTING PLATE 2
4|SL6051492TN BOLT 8
5|PJ303060001 STRAIGHT UNION 1
6| G5037172000 SIDE PLATE 4
7|SL6062092TN SCREW M6 L=20 8
8|G5014172000 UPPER COVER 1
9| SM0040601SA SCREW 9

10| G5015172000 FRONT COVER, TOP 1
11| SM0040601SA SCREW 5
12|G5016172000 FRONT COVER, BOTTOM 1
13| SM0040601SA SCREW 4
14|G5017172000 LEFT COVER 1
15| SM0040601SA SCREW 5
16 | SM0030601SA SCREW M3X0.5 L=6 2
171 G5018172000 RIGHT COVER, LARGE 1
18 | SM0040601SA SCREW 3
19| SL6061492TN BOLT 2
20 (40019864 RIGHT_COVER 1
21| SM0040601SA SCREW 2
22| G5023172000 LEFT COVER SUPPORT 1
23|G5025172000 RIGHT COVER SUPPORT, SMALL 1
24| G5034171000 COVER SUPPORT 5
25|G5016162000 STOPPER PLATE 2
26 | SL6040892TN BOLT 18
27(40015612 SWITCH_BASE 1
28 | SL6040892TN BOLT 2
29 | HX00150000K CABLE CLIP 2
30| SL4041081SC SCREW M4 L=10 2
31|G5026172000 EMERGENCY SWITCH FITTING PLATE 1
32 |SL6041092TN SCREW 2
33|G5026162000 HOOK 1
34 |WS0510002KN SPRING WASHER 1
35 |WP0531001SC WASHER 1
36 | G5013172000 CLOTH SENSOR FITTING PLATE 2
37 |SM1030801SC SCREW M3 L=8 4
38 | WS0310002KN SPRING WASHER M3 4
39 |WP0320501SC WASHER M3 4
40 |[NM6030001SC NUT M3 4
41 |SL4030681SC SCREW M3 L=6 4
42| G5027172000 SMALL CASTINGS CASE SUPPOT 1
43| SM4041401SC SCREW M4X0.7 L=14 2
44 |NM6040001SC NUT M4 2
45(11156007 CASE 1
46 (11155801 CASE MAGNET 1
47|G5217172000 CLOTH PRESSER PLATE 1




FRAME & MECHANISM COVER COMPONENTS (2)

L
39— 60 1 70-71

38— 13 i
40—4 \ %’ 69



FRAME & MECHANISM COVER COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
48 | SL6040892TN BOLT 3
49| G5212172000 PUSHER CUSHION 1
50| G5136172000 BLOW PIPE 1
51 | SM8050812TP SCREW M5X8 1
52| PC012601000 SPEED CONTROLLER 1
53 |PJ032059008 NIPPLE 1
54140017091 AC POWER CORD 3P ASSY 1
5540017092 AC POWER CORD 1P ASSY 1
56 | HA004860000 POWER SWITCH 1
57 | SM6051002TN BOLT 2
58(40016852 SENSOR JOINT CORD A ASSY 1
5940016853 SENSOR JOINT CORD B ASSY 1
60 (40016845 CLOTH DETECT SENSOR ASSY 1
6140015562 PAUSE SWITCH ASSY 1
62 | HX001500000 CLIP 1
63 | SL4040881SC SCREW M4 L=8 1
64 | HX00150000B CABLE CLIP 1
65 | SL4040881SC SCREW M4 L=8 1
66 | HX00150000D CABLE CLIP 1
67 | SL4040881SC SCREW M4 L=8 1
68 | HX00150000H CABLE CLIP
69 | SL4040881SC SCREW M4 L=8
70 | EA9500B0100 CABLE BAND 12
71| HX00065000B CABLE BAND 3




FEED BODY COMPONENTS (1)

8-29




FEED BODY COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
1[G5115172000 ROCKING ARM 1
2| SM9082503SE HEXAGONAL HEADED BOLT 1
3|WP0841601SC WASHER 8.4X17.4X1.6 1
41G5116172000 STUD BRACKET 2
5| SM6083002TP SCREW M8 L=30 2
6|G5117172000 STUD, LEFT 1
7|1G5118172000 STUD, RIGHT 1
8| SM6061202TP SCREW M6 L=12 4
91G5119172000 STUD STOPPER 2

10| SM6061202TP SCREW M6 L=12 2
11| NM6060003SC NUT M6 2
12|G5122172000 CLAMP TABLE SUPPORT 1
13| SL9061693SE WASHER HEXAGONAL BOLT M6 L=16 4
14 | EA9500B0100 CABLE BAND 8
15| PJ303040002 STRAIGHT UNION 2
16| G51231720A0 CLAMP TABLE 1
17| G5144162000 SCREW 8
18|G5138172000 CLAMP TABLE LINER 1
19 | WS0410002KN SPRING WASHER 8
20 |PA160100500 AIR CYLINDER 1
21|PC010519000 SPEED CONTROLLER 1
22 |PJ301040502 HALF UNION 4XM5 1
23 | SM6033052TP SCREW 4
24 | WS0310002KN SPRING WASHER M3 4
25| SM4040801SN SCREW M4 L=8 1
26 | WS0410002KN SPRING WASHER 1
27|G5124172000 HOLDING PLATE, LEFT 1
28 | G5125172000 HOLDING PLATE, RIGHT 1
29| SL6051092TN BOLT 4
30| G5140172000 SPACER 2
31|G5126172000 CLAMP SHAFT HOLDER 4
32| G5127172000 CLAMP SHAFT 2
33 | RE0500000K0 E-RING 2
34| G5128172000 CLAMP SHAFT ARM 1
35|G5144162000 SCREW 2
36 | WP0430801SC WASHER 4.3X9X0.8 2
37|G5129172000 CLAMP SPRING 1
38| G5130172000 CLAMP FITTING BASE 1
39 |SL6051092TN BOLT 4
40| G5131172000 CLAMP FITTING NUT 1
41|G5132172000 CLAMP, LARGE 2
42| G5133172000 CLAMP, SMALL 2
43 |SL4040891SC SCREW M4 L=8 12
44 | SM8041012TP SCREW M4 L=10 10
45| NM6040003SC NUT M4 10
46 | G5134172000 CLAMP CUSHION, LARGE 2
47|G5135172000 CLAMP CUSHION, SMALL 1

_‘IO_



FEED BODY COMPONENTS (1)

8-29

_11_



FEED BODY COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
48| G5136172000 BLOW PIPE 1
49 (PJ301060503 HALF UNION 1
50| SM8050812TP SCREW M5X8 1
51 | SM8040402TP SCREW M4X0.7 L=4 4
52| G5137172000 BLOW PIPE HOLDER 4
53 | SM0040601SA SCREW 4
54 | WP0430801SC WASHER 4.3X9X0.8 4
55 | HX00150000F CABLE CLIP 2
56 | SL4040881SC SCREW M4 L=8 2

_12_



FEED BODY COMPONENTS (2)

_13_



FEED BODY COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
1(G5101172000 FEED BODY 2
2|SL6051442TN BOLT 8
3|G5112172000 FEED BODY FALLING SHAFT HOLDER 4
41G5113172000 FEED BODY FALLING SHAFT 1
5140020109 CLAMP_TABLE_SPRING 1
6|16136905 THRUST COVER 2
7(SS8660612TP SCREW 1/4-40 L=6 4
8|11206505 FEED DRIVING LINK 1
9|SS6121212TP SCREW 3/16-28 L=12.0 1

10| PA200251500 AIR CYLINDER (DIA20-25ST) 1
11| PC010508000 SPEED CONTROLLER 2
12|G5114172000 FALLING CYLINDER SUPPORT 1
13| SL6051492TN BOLT 4
14|G5204171000 LINK BOLL 1
15| PA900041000 CYLINDER BRACKET 1
16 | SL6040892TN BOLT 4
171 G5238171000 NUT 1
18| PX906003000 SWITCH CLAMP (DIA20) 1
19| G5106172000 RACK FIXING ROD 2
20 | SL6063092TN SCREW M6 L=30 4
21|G5107172000 RACK 1
22 |SL6062592TN SCREW 6
23| SL6041292TN SCREW 3
2440016849 CARRIER MOV CYL SW ASSY 1
25|SM8062012TP SCREW M6 L=20 2
26 | NM6060003SC NUT M6 2
27|G5120172000 STUD STOPPER FITTING PLATE 1
28 | SL6051492TN BOLT 4
29|1G5138161000 RUBBER CAP 2
30| G5121172000 SPRING HOOK 1
31| NM6060003SC NUT M6 1
32| G5102164000 ORIGINAL POINT SENSOR PLATE 1

_14_



FEED BODY COMPONENTS (3)

_15_



FEED BODY COMPONENTS (3)

No. Parts No. Parts name Remarks Level Cons Qty
1|(G5010164000 FEED RAIL 1
2|SL6052042TN SCREW 14
3| WS0510002KN SPRING WASHER 2
4|1 WP0531001SC WASHER 2
5| NM6050001SC NUT M5 2
6|G5102172000 FEED RAIL SUPPORT, LARGE 2
7]1G5103172000 FEED RAIL SUPPORT, SMALL 3
8|SL6062092TN SCREW M6 L=20 13
91G5104172000 RAIL FIXING NUT 5

10| G5105172000 FITTING PLATE 2
11| SL6051442TN BOLT 2
12| G5009172000 STOPPER RUBBER 2
13| SL6040842TN SCREW M4 L=8 2
14140012545 MOTOR_BASE PLATE 1
15| SL6051492TN BOLT 2
1640016666 CARRIER MOTOR 1
17| SM6051802TP SCREW M5 L=18 4
18 | WS0510002KN SPRING WASHER 4
19 |WP0531001SC WASHER 4
20 (40012547 GEAR 1
21|SL6032092TN BOLT 4
2240012546 GEAR_BOSS 1
23| SM8060802TP SCREW M6 L=8 2
2440012548 GEAR_PLATE 1
25(40012529 BEARING_BASE 1
26 | SL6051492TN BOLT 4
27|SB112001100 BEARING 1
28| G5139172000 FEED MECHANISM COVER 1
29 |SL4051091SC SCREW M5X0.8 L=10 2
30| G5110172000 RACK HOLDER FITTING PLATE 1
31|SL6052092TN SCREW 2
32| G5111172000 RACK HOLDER 1
33| G5150162000 SCREW 1
34 |SL6031642TN SCREW 4
35|G5153171000 SENSOR PLATE 2
36 | G5454161000 SPIRAL TUBE 2
37| EA9500B0100 CABLE BAND 6
38 |[EA9500B0200 CABLE BAND 150 1
39(40016842 CARRIER ORG SENSOR ASSY 1
40 (40016843 CARRIER DECEL SENSOR ASSY 1
41| HX00150000B CABLE CLIP 2
42 |SL4040881SC SCREW M4 L=8 2
43|1G5108172000 FITTING PLATE 1
44 | SL6051492TN BOLT 2

_16_



STACKER COMPONENTS (1)

_17_



STACKER COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
1(G5213172000 PUSHER ROCKING SHAFT 1
2140016101 STACKER_SHAFT_ARM 2
3| SM6062502TP SCREW M6 L=25 2
4116136905 THRUST COVER 2
5|SS8660612TP SCREW 1/4-40 L=6 4
6|G5239171000 FLANGE 2
7|SL6061292TN SCREW 4
8|G5214172000 ROCKING HOLDER SHAFT BASE 2
9|SL6061692TN BOLT 4

10| PA2007508A0 AIR CYLINDER 1
11| PC015108000 SPEED CONTROLLER 4
12| G52151720A0 PUSHER ROCKING CYLINDER BASE 1
13| SL6062092TN SCREW M6 L=20 2
14| G5115172000 ROCKING ARM 1
15| SM9082503SE HEXAGONAL HEADED BOLT 1
16 | WP0841601SC WASHER 8.4X17.4X1.6 1
171 G5218172000 SWING BAR 1
18| SL6061292TN SCREW 2
19| PA2005015A0 AIR CYLINDER 1
20 | G5216172000 ROCKING FULCRUM SHAFT 2
21| RE0700000K0 E-RING 7 2
22| G5204171000 LINK BOLL 1
23|G5238171000 NUT 1
24 |WP0841601SC WASHER 8.4X17.4X1.6 1
25]G5219172000 SWING BAR ARM 2
26 | SL6061292TN SCREW 4
27|G5220172000 SWING BAR SHAFT SPACER 1
28 | HX00055000C CABLE CLIP 2
29|1G52211720A0 CLOTH PILING TABLE 2
30 |SL6061692TN BOLT 4
31]G5222172000 CUSHION 2
32| G5223172000 CLOTH PILING TABLE SUPPORT 2
33|G5224172000 CLOTH PILING SUPPORT BOLT 2
34 |NM6080003SC NUT M8 6
35 |WP0841601SC WASHER 8.4X17.4X1.6 2
36 |[MTJMGC00000 RUBBER CUSHION 2
37|B1505040000 PRESSER SPRING 2
38 |WP0651646SC WASHER 4
39 |SL6061292TN SCREW 4
40 (B1504761A00 ROLLER COLLAR (A) 4
41]G5225172000 CLOTH PILING TABLE ROCK NUT 2
42| G5226172000 CLOTH PILING TABLE HOLDER 1
43| SL6061292TN SCREW 4
44140016850 STACKER CNT CYL SW ASSY 1
45140016851 STACKER2 CYL SW ASSY 1
46 | HX00150000B CABLE CLIP 1
47|SL4040881SC SCREW M4 L=8 1

_18_



STACKER COMPONENTS (1)

_19_



STACKER COMPONENTS (1)

No.

Parts No.

Parts name

Remarks

Leve

Cons

Qty

48

HX00065000B

CABLE BAND

_20_



STACKER COMPONENTS (2)

13 14

_21_



STACKER COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
1(G5201172000 PUSHER STUD, LEFT 1
2|G5202172000 PUSHER STUD, RIGHT 1
3| SL6061692TN BOLT 4
41G5204172000A PUSHER SHAFT 2
5| SL6041042TN BOLT 2
6 | NM6080001SC NUT M8X1.25 4
7|WP0841601SC WASHER 8.4X17.4X1.6 4
8|SB708000100 BEARING 4
91G5205172000 PUSHER SHAFT HOLDING BOX 2

10| PA900024000 FLOATING JOINT A 2
11| G5203172000A PUSHER SHAFT BASE 2
12| SL6051092TN BOLT 4
13| G5144162000 SCREW 8
14 |WP0430801SC WASHER 4.3X9X0.8 8
15| G5207172000 PUSHER PLATE, LEFT 1
16| G5208172000 PUSHER PLATE, RIGHT 1
17| SL6041092TN SCREW 4
18|G5209172000 PUSHER 1
191 G5210172000 PUSHER COVER 1
20 | SM0040601SA SCREW 8
21|G5211172000 PUSHER STAY 1
22 | SL4040691SC SCREW M4 L=6 8
23|1G5212172000 PUSHER CUSHION 1
24| G5213172000 PUSHER ROCKING SHAFT 1
25(40016101 STACKER_SHAFT_ARM 2
26 | SM6052502TP SCREW M5X0.8 L=25 2
27(16136905 THRUST COVER 2
28|SS8660612TP SCREW 1/4-40 L=6 4
291G5239171000 FLANGE 3
30 |SL6061292TN SCREW 6
31|G5214172000 ROCKING HOLDER SHAFT BASE 3
32 |SL6061692TN BOLT 6
33| PA1008501A0 AIR CYLINDER (DIA10-85ST) 2
34 |PC012401000 SPEED CONTROLLER 2
35| PJ304040504 ELBOW UNION 4
36 | PJ308040002 QUICK COUPLING 3
37|G5204171000 LINK BOLL 1
38 | WS0820002KN SPRING WASHER M8 1
39 |WP0841601SC WASHER 8.4X17.4X1.6 1
40 |NM6080001SC NUT M8X1.25 1
41|G5227172000 SPRING 1
42 | SM6063002TN SCREW M6 L=30 2
43 |WP0641601SC WASHER 2
44 |NM6060001SC NUT M6 2
45|G5136172000 BLOW PIPE 1
46 | SM8050812TP SCREW M5X8 1
47|PC012601000 SPEED CONTROLLER 1

_22_



STACKER COMPONENTS (2)

13 14

_23_



STACKER COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
48 |SL4042091SC SCREW M4X0.7 L=20 1
49 (PJ032059008 NIPPLE 1
50| G5116172000 STUD BRACKET 2
51 | SM6083002TN SCREW M8 L=30 2
52 | WP0451016SP WASHER 4.5X20X1 2
53 |PC012401000 SPEED CONTROLLER 1
54 | HX00150000B CABLE CLIP 5
55 |SL4040881SC SCREW M4 L=8 5
56 | HX00150000C CABLE CLIP 1
57 | SL4040881SC SCREW M4 L=8 1

_24_



PRESET COMPONENTS (1)

_25_



PRESET COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
1|G5809172000 PRESET TABLE 1
2| SM0041001SC SCREW M4 L=10 10
31 G5302172000 PRESET TABLE LINER 5
41G5303172000 AUXILIARY PRESET PLATE SUPPORT 2
5| SM4040801SN SCREW M4 L=8 4
6 | WP0430801SC WASHER 4.3X9X0.8 4
7]G5304172000 AUXILIARY PRESET PLATE 1
8| SM6020350SP SCREW M2 L=2.5 6
91 G5305172000 AUXILIARY PRESET LINER 5

10| G5306172000 PRESET PACKING 1
11| G53071720A0 PRESET FITTING PLATE 1
12|G5308172000 CAM FOLLOWER RAIL 2
13| SL6041642TN SCREW 6
14|G5309172000 SHAFT HOLDING BOX SUPPORT 2
15| SL6041092TN SCREW 6
16 | G5310172000 SLIDE SHAFT HOLDING BOX 2
17| SL6051492TN BOLT 4
18| SB710000200 SLIDE BEARING 4
191 G5311172000 SLIDE SHAFT 2
20 | SM8050602TP SCREW M5 L=6 4
21|G5312172000 SLIDE SHAFT SUPPORT 4
22 |SL6051092TN BOLT 8
23|G5313172000 SLIDE SHAFT RUBBER 4
24| G5352171000A SCALE, RIGHT 2
25|G5334172000 SET PLATE 1
26 | SL6040642TN BOLT 10
27|G5808172000 GAUGE 2
28 | G6010003000 KNOB SCREW 2
29|G5810172000 GAUGE NUT 2
30| G5335172000 SET PLATE SUPPORT 1
31|SL6041092TN SCREW 2
32| G5336172000 SET PLATE SUPPORT ARM 1
33| SL6051292TN BOLT 2
34| G5337172000 SET PLATE FULCRUM ARM 1
35 |WP0430800SC WASHER M4 1
36 | G5216172000 ROCKING FULCRUM SHAFT 1
37 | RE0700000K0 E-RING 7 1
38 |WP0621016SH WASHER 1
39| PA1001016A0 AIR CYLINDER (DIA10-10ST) 1
40 (PC010508000 SPEED CONTROLLER 1
41(16556300 ROD END 1
42 | SL6041642TN SCREW 1
431G5338172000 SET PLATE CYLINDER SHAFT 1
44 | RE0300000K0 E-RING 3 1
45|G5343172000 VACUUM HOSE, A 1
46 | G53461720A0 HOSE HOLDER ASM. 1
47|G5346172000 HOSE HOLDER * 1

_26_



PRESET COMPONENTS (1)

_27_



PRESET COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
48| G5904172000 HOSE HOLDER RUBBER * 1
49 | SL4041091SC SCREW M4 L=10 2
50| G5176136000 HOSE BAND 1
51 | PJ304040504 ELBOW UNION 1
52 |HX00150000S CABLE BAND 1
53 | SL4040881SC SCREW M4 L=8 1

_28_



PRESET COMPONENTS (2)

_29_



PRESET COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
1|G5314172000 PRESET SHAFT HOLDING BOX 1
2|SL6051092TN BOLT 3
31 G5315172000 PRESET SHAFT HOLDER 2
41G53161720A0 PRESET DRIVING ARM 1
5113741806 CHANGE-OVER ROLLER 1
611041100 ROLLER 1
7|PA320500200 AIR CYLINDER (DIA32-50ST) 1
8|PC015108000 SPEED CONTROLLER 2
9140016848 PRESET CYL BKWD SW ASSY 1

10| PA900042000 KNUCKLE JOINT 1
11| PX906004000 SWITCH CLAMP (DIA32) 3
12|G5341172000 RETURN VALVE DOG 1
13| G5342172000 RETURN VALVE FITTING PLATE 1
14| SL6051092TN BOLT 2
15| SM9052003SC SCREW M5 L=20 1
16 | NM6050003SC NUT M5X0.8 1
171 G5317172000 PRESET CYLINDER ARM 1
18 | SM6062502TP SCREW M6 L=25 1
19 |WP0641601SC WASHER 1
20 | G5318172000 PRESET CYLINDER BASE 1
21|SL6041292TN SCREW 4
22 |SL6041092TN SCREW 2
23|G5336172000 SET PLATE SUPPORT ARM 1
24 |SL6051292TN BOLT 2
25|G5337172000 SET PLATE FULCRUM ARM 1
26 | WP0430800SC WASHER M4 1
27|G5216172000 ROCKING FULCRUM SHAFT 1
28 | RE0O700000K0 E-RING 7 1
29 |WP0621016SH WASHER 1
30 [PA1001016A0 AIR CYLINDER (DIA10-10ST) 1
31| PC010508000 SPEED CONTROLLER 1
3216556300 ROD END 1
33| SL6041642TN SCREW 1
34| G5338172000 SET PLATE CYLINDER SHAFT 1
35| RE0300000KO0 E-RING 3 1
36 | GMC 16007000 START VALVE FITTING PLATE 1
37| SL6040892TN BOLT 2
38 |PV010503000 VALVE 2
39 |PJ301040502 HALF UNION 4XM5 2
40 | PJ304040504 ELBOW UNION 3
41|PJ308040002 QUICK COUPLING 4
42 | SM6042502TP SCREW M4X0.7 L=25 2
43 | WP0430801SC WASHER 4.3X9X0.8 2
4440016846 PRESET CYL FWD SW ASSY 1
45140016847 PRESET CYL MID SW ASSY 1

_30_



PRESET COMPONENTS (3)

15

68-69

|

W
T
&

%

)=p

///j%?
|

56 —% ”“

o—74
18~ ?—73

%

_31_



PRESET COMPONENTS (3)

No. Parts No. Parts name Remarks Level Cons Qty
1[G5136172000 BLOW PIPE 1
2|PJ032059008 NIPPLE 1
3|SM8050812TP SCREW M5X8 1
4|PC012601000 SPEED CONTROLLER 1
5]|G5137172000 BLOW PIPE HOLDER 2
6| SM6040602TP SCREW M4 L=6 2
7| WS0410002KN SPRING WASHER 2
8| WP0430801SC WASHER 4.3X9X0.8 2
9| SM8040402TP SCREW M4X0.7 L=4 2

10| G5319172000 HOLDING BASE, LEFT 1
11| G5320172000 HOLDING BASE, RIGHT 1
12| SL6040892TN BOLT 8
13| G5322172000 PRESET ADJUSTING SHAFT 2
14| B25198500A0 LOOPER CONNECTING ROD TRUST AS 1
15| REO600000K0 E-RING 6 2
16| G5321172000A PRESET ADJUSTING SHAFT HOLDER 2
17| SL6040892TN BOLT 8
18|G5323172000 PRESET ADJUSTING NUT 2
19| G5324172000A PRESET ADJUSTING NUT GUIDE 2
20 | SL6041092TN SCREW 4
21|G5325172000 PRESET STOPPER, LEFT 1
22| G5326172000 PRESET STOPPER, RIGHT 1
23| SL6041092TN SCREW 4
24| G5009172000 STOPPER RUBBER 2
25| SL6040842TN SCREW M4 L=8 2
26 | G5327172000 PRESET ADJUSTING PULLEY 2
27| SM8040602TP SCREW M4X0.7 L=6 4
28| G5328172000 PULLEY SPACER 2
291G5329172000 PRESET ADJUSTING BELT 1
30| G5330172000 EXTENSION SHAFT SUPPORT 1
31|G5331172000 ADJUSTING EXTENSION SHAFT 1
32 |PS0300162KH SPRING PIN 3X16 1
33| SL6040892TN BOLT 2
34| G5332172000 PRESET CHARACTERISTIC SUPPORT 1
35| SL6040892TN BOLT 2
36 | SL4040881SC SCREW M4 L=8 1
37 |WP0651646SC WASHER 4
38| G5333172000 PRESET CHARACTERISTIC 1
39 | SM6040602TP SCREW M4 L=6 2
40 | WS0410002KN SPRING WASHER 2
41| WP0430801SC WASHER 4.3X9X0.8 2
42| G5309164000 SCALE 1
43| PJ304040504 ELBOW UNION 1
44| G5345172000 BLOWER JOINT 1
45|G5344172000 VACUUM HOSE, B 1
46 |[PA160100500 AIR CYLINDER 1
47| SM6033052TP SCREW 4

_32_



PRESET COMPONENTS (3)

15

68-69

|

W
T
&

%

)=p

///j%?
|

56 —% ”“

o—74
18~ ?—73

%

_33_



PRESET COMPONENTS (3)

No. Parts No. Parts name Remarks Level Cons Qty
48 | WS0310002KN SPRING WASHER M3 4
49 | GMC 16003000 VACUUM CYLINDER 1
50| SL6041092TN SCREW 2
51 | GMC 16004000 VACUUM CHANGE CYLINDER BOSS 1
52|G5229171000 STOPPOR RUBBER 1
53 | SM6041602TP SCREW M4X0.7 L=16 1
54 | WP0430801SC WASHER 4.3X9X0.8 1
55| GMC160010A0 FILTER BOX ASM. 1
56 | SL4040891SC SCREW M4 L=8 4
57 | GMC 10004000 FILTER ELEMENT 1
58 | GMC100050A0 TOP COVER ASM. 1
59 | GMC 10007000 METAL FITTINGS 2
60| SM1030801SC SCREW M3 L=8 8
61 |WP0320501SC WASHER M3 4
62 | NM6030001SC NUT M3 4
63| G5171136000 VACUUM CONTROL PLATE 1
64| G5176136000 HOSE BAND 3
65 B4420373000 CUSHION 4
66 |B1123205000 RUBBER PAD 4
67 | SL6063042TN BOLT 4
68| G6951172BA0 HITACHI POWER CORD COMPL. 1
69 | G6951172CA0 HITACHI POWER CORD COMPL. 1
70 | HX00150000B CABLE CLIP 7
71| SL4040881SC SCREW M4 L=8 7
72 |EA9500B0100 CABLE BAND 38
73 | HX00150000B CABLE CLIP 2
74 | SL4040881SC SCREW M4 L=8 2
75| HX00150000K CABLE CLIP 1
76 | EA9500B0200 CABLE BAND 150 20

_34_



AIR COMPONENTS

y N
\
—~——
\
\

e
g

//0//8

_35_



AIR COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1|[E41507290A0 ELECTROMAGNETIC VALVE A ASM. 1
2| PV915005000 SOLENOID VALVE INSTALLING BASE * 1
3| PV150209300 5 PORT ELECTROMAGNETIC VALVE * 4
4 | PX050003000 SILENCER * 1
5140000916 MANIFOLD VALVE A ASM 1
6| PV915005000 SOLENOID VALVE INSTALLING BASE * 1
7|PV150209300 5 PORT ELECTROMAGNETIC VALVE * 3
8| PX050003000 SILENCER * 1
9| PV130536000 AIR OPERATE VALVE 2

10| SL6031292TN BOLT 4
11| PJ304040504 ELBOW UNION 2
12| PJ304060502 ELBOW UNION 6XM5 2
13| PJ301060503 HALF UNION 2
14140014272 ASSY_REGULATOR 1
15| PF0552160A0 FILTER REGULATOR * 1
16 | PJ309085202 DOUBLE BRANCH UNIVERSAL ELBOW * 1
17| PJ042520001 ELBOW * 2
18| PJ025200004 PLUG * 1
19| PJ050525201 TEE * 1
20 | PJ030520001 RING JOINT (NIPPLE) * 1
21|PJ301065201 HALF UNION 6XPT1/4 * 1
22 |SL6061692TN BOLT 2
23 |WP0641601SC WASHER 2
24 |NM6060003SC NUT M6 2
25|PJ309005204 SOCKET 1
26 | PJ032526001 HOSE NIPPLE 1
27(16111403 AIR GUN 1
2816111502 SOCKET 1
29| G5458116000 CURLED TUBE 1
30 | PJ303060001 STRAIGHT UNION 1
31|PJ308080003 Y-UNION 2
32 |SL4042581SC SCREW 1
33| BT0800501EB VINYL TUBE 1
34 | BT0600401E0 TUBE 10
35|BT0600401EB TUBE 10
36 |BT0400251EB URETHANE HOSE, BLACK 10.5
37| HX00065000B CABLE BAND 4
38 | HX002920000 BAND 4
39 | BT0400251E0 TUBE HOSE, CLEAR 6
40 | BT0400251EH TUBE HOSE, YELLOWISH 6
41| BTO0400251EA TUBE HOSE, BLUE 6
42 | BT0400251ED TUBE HOSE, GREEN 6
43 | BT0400251EE TUBE HOSE, RED 6
44 | BT0400251EC TUBE HOSE, YELLOW 6
45140016684 AIR VALVE CORD ASSY 1
46 | 40016685 AIR BLOW VALVE ASSY 1
47|SL6051292TN BOLT 4

_36_



AIR COMPONENTS

y N
\
—~——
\
\

e
g

//0//8

_37_



AIR COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48 | WP0531001SC WASHER 4
49 |NM6050001SC NUT M5 4
50| SL6031092TN SCREW 2
51 |WP0320501SC WASHER M3 2
52 |NM6030001SC NUT M3 2

_38_



FRAME COMPONENTS

_39_



FRAME COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
140015224 ASSY_BED_BASE_ACF 1
2140015141 BED_BASE_ACF * 1
3140008977 RUBBER C * 3
4140008978 RUBBER D * 1
5| E2002855000 Z STOPPER RUBBER * 1
6|13700604 HINGE PIN * 2
7|SM8060612TP SCREW M6 L=6 * 2
8140004160 BED__REAR_COVER * 1
9| SM6040602TP SCREW M4 L=6 * 2

10|40005403 HEAD FAN MOTOR B ASS'Y * 1
11| HM000550010 FILTER * 1
12| SM1043001SP SCREW M4X0.7 L=30 * 2
13| HM0003800A0 FINGER GUARD * 1
14| SM6040602TP SCREW M4 L=6 * 2
15| HX00150000A CABLE CLAMP * 1
16| 40003495 SAFETY SWITCH ASS'Y * 1
17114516603 SAFETY SW BASE * 1
1840003496 SAFETY SWITCH CORD ASS'Y * 1
19114516900 SAFETY SWITCH COVER * 1
20 (23638109 SAFETY SWITCH ARM * 1
21(23638307 SAFETY SWITCH ARM SHAFT * 1
2223638208 SAFETY SWITCH SPRING * 1
2323638406 SAFETY SWITCH NUT * 1
24| SM4021201SC SCREW M2 L=12 * 2
25|SS7090520SP SCREW 9/64-40 L= 4.5 * 2
26 |[EA9500B0100 CABLE BAND * 1
27| SM6040602TP SCREW M4 L=6 * 2
2840004326 BTT_SPACER 3
2940004325 POSITIONING_PLATE_BASE 1
30 | SM6041200SP SCREW M4 L=12 2
31| WP0430801SE WASHER 4.3X9X0.8 2
3240011319 THROAT_PLATE _BASE_SPACER 2
33(40011317 CARRIER_GUIDE_ACF 1
34 | SM5040550TP SCREW M4 L=5 1
35(40011320 WORK_CLAMP_CARRIER_ACF 1
36 | WP0531000SF WASHER M5 2
37| SM6040802TP SCREW M4X0.7 L=8 2
3840011318 THROAT_PLATE_BASE_COVER_ACF 1
39 |HX005210000 STICKER 2
4040017014 PRESET LEDSW ASSY 1
41(40005710 SERVO MOTOR S CODE ASM. 1
42 (40005711 SERVO MOTOR P CODE ASM. 1
4313903356 HOOK COVER COMPL. (ACH) 1
441SS4110515SP SCREW 11/64-40 L=5 * 1
45(13704002 HINGE SPRING * 1
46 | SL4030881SF SCREW M3 L=8 * 1
47(13903307 HOOK COVER (ACH) * 1

_40_



FRAME COMPONENTS

_41_



FRAME COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48113778600 HOOK COVER KNOB * 1
4913703905 HINGE PIN * 1
50| 13703806 HOOK OIL SHIELD HINGE * 1
51 | SM6066052TP SCREW M6 L=60 1
52 |WP0621016SH WASHER 2
5340006314 HINGE_BUSH 2
54113700505 HINGE PLATE, B 1
5513700406 HINGE PLATE, A 1
56 | TA0O800504R0 PLUG D=8 L=4.5 1
5740011893 SWITCH_COVER 1
58126230409 LUBRICATING OIL WICK STOPPER 3
59 | SL6040892TN BOLT 1
60 | EA9500B0100 CABLE BAND 1
6140011013 HOOK_OIL_COVER 1
62 | SM6061002TP SCREW M6 L=10 1

_42_



CONTROL BOX COMPONENTS

_43_



CONTROL BOX COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1(40016393 CONTROL BOX A ASSY FOR USE IN JAPAN/EXPORT 3¢ 1
2140016394 CONTROL BOX B ASSY FOR EXPORT 1¢ 1
3140015601 CONTROL BOX * 1
4140015602 CONTROL BOX FRONT COVER * 1
5|SL4040891SC SCREW M4 L=8 * 6
6|40015556 MAIN PCB B ASSY * 1
7|SL4040881SC SCREW M4 L=8 * 7
8140018093 TRANS JOINT CORD ASSY * 1
9140000029 SDC PCB A ASS'Y * 1

10| SL4040881SC SCREW M4 L=8 * 10
11140000056 FLT-T PCB A ASS'Y FOR USE IN JAPAN/EXPORT 3¢ * 1
12140000046 FLT-S PCB A ASS'Y FOR EXPORT 1¢ * 1
13| SL4040881SC SCREW M4 L=8 * 6
14140015534 I/0 PCB ASSY * 1
15| SL4040881SC SCREW M4 L=8 * 8
16 |40015554 POWER TRANSFORMER * 1
17| SL4040891SC SCREW M4 L=8 * 4
18 |HK026650040 TERMINAL STAND * 1
19| SL4041281SC SCREW M4X0.7 L=12 * 2
20 | 40005401 FAN MOTOR ASS’Y * 2
21| HM000480010 FINGER GUARD * 1
22 |SL4043591SC SCREW * 4
23 |NM3040520SC NUT M4 * 4
24| SL4033091SC SCREW M3 L=30 * 4
25(40005404 FAN MOTOR BRACKET * 1
26 | SL4040891SC SCREW M4 L=8 * 2
27| HX004070000 BUSH * 2
2817845009 CORD FITTING PLATE * 2
29|SL4041091SC SCREW M4 L=10 * 4
30 (40015609 POWER CORD 3P ASSY FOR USE IN JAPAN/EXPORT 3¢ * 1
31[40015610 POWER CORD 1P ASSY FOR EXPORT 1 ¢ * 1
32 |SL4041081SC SCREW M4 L=10 FOR EXPORT 1¢ * 1
33| HX00410000A STRAIN RELIEF BUSHING * 1
3440015606 FLT INPUT CORD 3P ASSY FOR USE IN JAPAN/EXPORT 3¢ * 1
35(40015607 FLT INPUT CORD 1P ASSY FOR EXPORT 1 ¢ * 1
36 | 40005393 FLT-SDC CORD P ASS'Y FOR USE IN JAPAN/EXPORT 3¢ * 1
37(40012038 REACTOR CORD ASSY FOR EXPORT 1 ¢ * 1
38 |SL4041091SC SCREW M4 L=10 FOR EXPORT 1¢ * 2
39 (40005394 FLT-SDC CORD S ASS'Y * 1
40 (40015617 SDC-MAIN CORD P ASSY * 1
41(40015618 SDC-MAIN CORD S ASSY * 1
42140015608 I/0 POWER CORD ASSY * 1
43140016401 MAIN-I/0 CORD ASSY * 1
44| SL4040891SC SCREW M4 L=8 * 4
45|E9609603000 STICKER (LARGE) * 3
46 |E9607603000 STICKER (SMALL) * 2
47(40015603 RATING LABEL (BLANK) * 1

_44_



CONTROL BOX COMPONENTS

_45_



CONTROL BOX COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48 |E9567319000 EARTH MARK * 1
49 | CM200100001 PE MARK LABEL FOR EXPORT 1¢ * 1
50| CM300100401 LABEL 3 (LARGE) FOR USE IN JAPAN/EXPORT 3¢ * 1
51 |CM300100003 VOLTAGE WARNING LABEL(25) FOR EXPORT 1¢ * 1
52 | CM300400601 VOLTAGE CAUTION LABEL * 1
5340017821 HEAD FAN JOINT CORD ASSY 1
54140017822 PANEL JOINT CORD ASSY FOR IP-200 1
55| SL9082093SE SCREW 3
56 | WP0841601SC WASHER 8.4X17.4X1.6 4
57 |[NM6080001SC NUT M8X1.25 1
58 | WS0820002KN SPRING WASHER M8 1

_46_



OPERATION PANEL COMPONENTS

_47_



OPERATION PANEL COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1(40016643 IP-200E ASSY 1
2140000131 NAME_PLATE * 1
3140000132 OPERATION_PANEL_F * 1
4140000133 INSERT_NUT * 6
5| A3906010000 TOUCH PANEL * 1
640000134 TTP_H_FELT * 2
7140000135 TTP_V_FELT * 2
8140000136 KEY_SHEET * 1
9140000137 LCD_BASE_PLATE * 1
10|40000138 BOTHSIDES_TAPE * 3
11| A39500100A0 LCD * 1
12| SL4030691SC SCREW M3X6 * 4
13140000139 STUD * 6
14140000140 ISOLATION_SHEET * 1
15| TA0550604R0 RUBBER PLUG * 1
16 | 40000141 OPERATION_PANEL_R * 1
17140000142 SM_COVER * 1
18140000143 SERIAL_COVER * 1
19140000144 OPERATION_PANEL_MAGNET * 1
20 | SL4030881SC SCREW M3X8 * 4
21(40000146 LCD_CABLE_ASS'Y * 1
22 (40000148 PANEL_PCB_A_ASS'Y * 1

_48_



WIRING DIAGRAM (1)

Was—3LLyg

BY

-
eV _|

18—{§§

YLUY (D
Bt —CHEMSS

B+ \A,VK%{QH_|EJ~|_|
N LZIND —

1
BY£ 4 )Y T b—
96ND
O n m
By [ F———————

ol — CRph £ A3 EHY X

~
B —CRMST S~

HLAEEY X (1%

LA AEE B _H_/|u|
v nayT k=]
ATy k]
Bgcasyng [

6 <A s k]
WE—3 L LsjRHEE E/|~|

Bl L g —F L L

sroacteye] s
‘Aryratane] f——s—
BE-20B%L
Be-2niyTe
By -2 4T Y
B-r0ge

BE—2 (5%

14

3

2

1

0

9

8

7

}

5

}

3

4

i

BEERER

H

2|
=
=

T

w

=
S

LG

=
= (=
S|

S

NN N NEE
= F =] & 2 =
. 1S = S =i

= >
= 18l o (B
S [Z] S |2
= S

=
=
S|

LEJ

=
=
S|

L;_&J

o

o2

mmzu

26-58

1

wg

J FEEE RSN

§O

_ 4
—

m

LICRN V2

HPIE

T LL

%m: ﬁ._ﬁ.u\:,%f

id

&5

&

o e L
rNENENENER
S S =| ~ = =4 =
sl elgd elg] &gl

B¥30L€-

B%3002-dl

a__

By —C
ININIVWA |

_._._
YEND

4

END

19D

d0€

7]

Bgd —C
INI-NIVW

H

d

N

24— 25—

0¢

BV —C _
ININIVW

d0E

8END

dot

END

22— =

BELN

23 —

6l _

BWVY 4 4 RE

40t

LEN)

S

=]

d0C

(RESF¥)
e WL 7

B I L () Z

B —CO/I-NIYW

£END

49
8vND

Pl

07ND)

e

LPND

doy

0
3106L1-TLL-ADY

Bl —CERO/
#

ovlr

Fovers
NET Xk

LERGHY

B —C
NIVIN-DAS

_
\O [0
™M

B - mﬁw.ﬁ.x\

|
|
|
|
L —

NeJ
N
y 86—
N

AOYT-00C
/00

4—3IWE M

aic

voLND B

B — _nn_

5—

Ta—

[c®)

<

m
jumy
SLIND

]

Wag—C AT

B wrino

Bd —LCS
&4F s —4

[£N)

dvl

LEND

BHSENIYN

_ov

<
™M

Bfdd —C

33

d &

SIN) I

NIVW-DASs
dvl
LOZND

BiSd —C
2as-174

: _ M_
—

LIND

EEES

4 —CLyld

N
<

M

I

mim

LN O
< <

L

]

By —CHEIY

NIV

O
1N wn

_49_



WIRING DIAGRAM (1)

27| G50011980A0A
2840016393
2940016394
30 (40005401
31(40005405
3240015556
3340015617
3440015618
3540015608
36 (40016401
37(40000029
3840015534
3940005393
40 (40012038
41140005394
4240000056
4340000046
44| 40005401
4540015606
46 | 40015607
47140015554

BOBBIN WINDER ASM.
CONTROL BOX A ASSY
CONTROL BOX B ASSY
FAN MOTOR ASS'Y
WINDER CORD ASS'Y
MAIN PCB B ASSY
SDC-MAIN CORD P ASSY
SDC-MAIN CORD S ASSY
I/0 POWER CORD ASSY
MAIN-1/0 CORD ASSY
SDC PCB A ASS'Y

I/0 PCB ASSY

FLT-SDC CORD P ASS'Y
REACTOR CORD ASSY
FLT-SDC CORD S ASS'Y
FLT-T PCB A ASS’Y
FLT-S PCB A ASS'Y

FAN MOTOR ASS'Y

FLT INPUT CORD 3P ASSY
FLT INPUT CORD 1P ASSY
POWER TRANSFORMER

FOR USE IN JAPAN/EXPORT 3¢
FOR EXPORT 1¢

FOR USE IN JAPAN/EXPORT 3¢
FOR EXPORT 1¢

FOR USE IN JAPAN/EXPORT 3¢
FOR EXPORT 1¢

FOR USE IN JAPAN/EXPORT 3¢
FOR EXPORT 1¢

No. Parts No. Parts name Remarks Level Cons Qty
140005371 NEEDLE SWING MOTOR ASS’Y 1
2140005372 FEED MOTOR ASS'Y 1
3140005373 CLAMP MOTOR ASS'Y 1
4140005374 UT TRIM MOTOR ASSY 1
5140005375 LT TRIM MOTOR ASSY 1
640004382 SOLENOID 1
7]40006261 ASSY_AT_SOLENOID 1
8140005402 HEAD FAN MOTOR A ASS'Y 1
9140005377 NEEDLE SWING SENSOR ASSY 1

10|40005378 FEED SENSOR ASSY 1
11140005379 CLAMP SENSOR ASSY 1
1240005380 UT TRIM SENSOR ASSY 1
13140005381 LT TRIM SENSOR ASSY 1
14 |HD00057000A PHOTO SENSOR 1
15140003499 THREAD BREAK DETECTOR A 1
16132002354 SWITCH ASM. 1
17140003495 SAFETY SWITCH ASS’Y 1
1840005403 HEAD FAN MOTOR B ASS'Y 1
19140005382 CUTTER SENSOR JOINT CORD ASSY 1
20 | 40005400 PAUSE SWITCH JOINT CORD 1
21(40003497 SAFETY SWITCH JOINT CORD 1
2240003422 INT PCB ASS'Y 1
23140016640 MAIN-INT CORD A ASSY 1
2440016641 MAIN-INT CORD B ASSY 1
25(40016642 MAIN-INT CORD D ASSY 1
26 | 40016643 IP-200E ASSY FOR IP-200 1

_50_



WIRING DIAGRAM (1)

Was—3LLyg

BY

-
eV _|

18—{§§

YLUY (D
Bt —CHEMSS

B+ \A,VK%{QH_|EJ~|_|
N LZIND —

1
BY£ 4 )Y T b—
96ND
O n m
By [ F———————

ol — CRph £ A3 EHY X

~
B —CRMST S~

HLAEEY X (1%

LA AEE B _H_/|u|
v nayT k=]
ATy k]
Bgcasyng [

6 <A s k]
WE—3 L LsjRHEE E/|~|

Bl L g —F L L

sroacteye] s
‘Aryratane] f——s—
BE-20B%L
Be-2niyTe
By -2 4T Y
B-r0ge

BE—2 (5%

14

3

2

1

0

9

8

7

}

5

}

3

4

i

BEERER

H

2|
=
=

T

w

=
S

LG

=
= (=
S|

S

NN N NEE
= F =] & 2 =
. 1S = S =i

= >
= 18l o (B
S [Z] S |2
= S

=
=
S|

LEJ

=
=
S|

L;_&J

o

o2

mmzu

26-58

1

wg

J FEEE RSN

§O

_ 4
—

m

LICRN V2

HPIE

T LL

%m: ﬁ._ﬁ.u\:,%f

id

&5

&

o e L
rNENENENER
S S =| ~ = =4 =
sl elgd elg] &gl

B¥30L€-

B%3002-dl

a__

By —C
ININIVWA |

_._._
YEND

4

END

19D

d0€

7]

Bgd —C
INI-NIVW

H

d

N

24— 25—

0¢

BV —C _
ININIVW

d0E

8END

dot

END

22— =

BELN

23 —

6l _

BWVY 4 4 RE

40t

LEN)

S

=]

d0C

(RESF¥)
e WL 7

B I L () Z

B —CO/I-NIYW

£END

49
8vND

Pl

07ND)

e

LPND

doy

0
3106L1-TLL-ADY

Bl —CERO/
#

ovlr

Fovers
NET Xk

LERGHY

B —C
NIVIN-DAS

_
\O [0
™M

B - mﬁw.ﬁ.x\

|
|
|
|
L —

NeJ
N
y 86—
N

AOYT-00C
/00

4—3IWE M

aic

voLND B

B — _nn_

5—

Ta—

[c®)

<

m
jumy
SLIND

]

Wag—C AT

B wrino

Bd —LCS
&4F s —4

[£N)

dvl

LEND

BHSENIYN

_ov

<
™M

Bfdd —C

33

d &

SIN) I

NIVW-DASs
dvl
LOZND

BiSd —C
2as-174

: _ M_
—

LIND

EEES

4 —CLyld

N
<

M

I

mim

LN O
< <

L

]

By —CHEIY

NIV

O
1N wn

_51_



WIRING DIAGRAM (1)

No. Parts No. Parts name Remarks Level Cons Qty
48 (40018093 TRANS JOINT CORD ASSY * 1
49140017822 PANEL JOINT CORD ASSY FOR IP-200 * 1

50(40017091
5140017092
52(40015610
53 (40017821
54140003470
55| G6951172BA0
56 | G6951172CA0
5740015609
58 (40059377

AC POWER CORD 3P ASSY

AC POWER CORD 1P ASSY
POWER CORD 1P ASSY

HEAD FAN JOINT CORD ASSY
AC SERVO MOTOR

HITACHI POWER CORD COMPL.
HITACHI POWER CORD COMPL.
POWER CORD 3P ASSY
IP-310E_STD

FOR USE IN JAPAN/EXPORT 3¢
FOR EXPORT 1¢
FOR EXPORT 1¢

FOR USE IN JAPAN/EXPORT 3¢
FOR EXPORT 1¢
FOR USE IN JAPAN/EXPORT 3¢

_52_



WIRING DIAGRAM (2)

YILNNOD TYANYIN ﬁ _ S — n_NT
YLIND
(ASHY b olf—x WS - _ MT "
TTIND N —
B OB G T
nsoyrew—a )] — — —ak ] _wwégéz P | AV TV
CLIND
WeH yeg—> WO_ _—— — n_NW 24 _ _R_Nzuzﬁm
LLIND
1 1
24 NOAOW
AT S Et—n _wo_ N — &W _ _@:zu
OLLND i SLEND WW3Y4d
) || REERE]
LIRS | dv PLIND
60LND g mmx_u 44'34d
dov _ _ N~
WL | & —1 e SR
™~ CLZND
— 80LND _ _ ©
_ ] 4 _ _ T & o=l
¥ 7344 o "

_ a3

| g

_ _ _ - B ALY
«ﬂé_ _ ¥ % TS\ —

BUMB-O . T|  YWB-OL% DM

. | _ -
HPE— A2 AL YIHSNd LA L T Y4y =
_ ! r_v BIST g1zny M1 W.E_n_ 34 AANL
HHEFGEW: LIDOAOW | 9A [ T e VOIN] < [€ERERT]
MY TS [SA] _ o — Q31344
HWBEIN — & 2 4L INMTHSN [FA L _ T ~
rEseN —CRch 622
$WBL < S GIRH: DIDW [E] _ > — . u&
o = ) W B BNSEniucngy
PRS0y TVANDVA [ A 7 doe| | | e
— ] _ T — B & i\ (17Tl
HHEYM 42 NL 1 LIDAOW [LLA T +— _| [444\B}
y SOLNJ -
Bid —CHHE [90TND ™M
4—330 S d9 49 | ovir
LOLND €0LN]
L

16—
1

BYSEO/

_53_



WIRING DIAGRAM (2)

No. Parts No. Parts name Remarks Level Cons Qty
140016851 STACKER2 CYL SW ASSY 1
2140016850 STACKER CNT CYL SW ASSY 1
3140016853 PRESET LEDSW ASSY 1
4140016685 AIR BLOW VALVE ASSY 1
5140016845 CARRIER ORG SENSOR ASSY 1
640016842 CARRIER DECEL SENSOR ASSY 1
7140016843 PRESET CYL FWD SW ASSY 1
8140016846 PRESET CYL BKWD SW ASSY 1
9140016848 PRESET CYL MID SW ASSY 1

10|40016847 CARRIER MOV CYL SW ASSY 1
11140016849 START SWITCH ASSY 1
1240016844 PAUSE SWITCH ASSY 1
13140015562 SENSOR JOINT CORD A ASSY 1
14140016852 I/0 PCB ASSY 1
15140015534 CARRIER MOTOR 1
1640016666 AIR VALVE CORD ASSY 1
17140016684 AIR VALVE CORD ASSY 1

_54_



ACCESSORIES COMPONENTS (1)

o0

10~13

22-23 24-25 ‘

_55_



ACCESSORIES COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
1(22932800 ACCESSORIE BAG 1
2140015430 TIMING_GAUGE_ACF 1
3140009148 BOBBIN 1
41B9107761000 THREAD PASSING INSTRUMENT 1
51B9204804000 TWEEZERS 1
622933006 SCREW DRIVER,LARGE 1
7122933105 SCREW DRIVER,MIDDLE 1
8122933204 SCREW DRIVER,SMALL 1
9| MAI17002000 RECESSED HEAD DRIVER (NO.1) 1

10|J106600000D HEXAGONAL WRENCH KEY 1
11| GCT02904000 SPANNER 1
12| GCT02905000 SPANNER 1
13| J106600000A HEXAGONAL ROD SPANNER 1.5MM 1
14| B2702047K00A KNIFE 3/8 1
15|B2702047M00A KNIFE 5/8 1
16 | MDP5J0B1102 NEEDLE DPX5 #11J-2 1
17140004255 ASSY_UTT_TRIMMER 1
1840004311 BT_TRIMMER 1
19122502504 THREAD GUIDE BAR 1
20 | MDFRX1600C0 DEFRIX OIL NO.1(600CC) 1
21|J1067000000 OILER 1
22| G5134172000 CLAMP CUSHION, LARGE 2
23|G5135172000 CLAMP CUSHION, SMALL 2
24| G5138172000 CLAMP TABLE LINER 1
25|G5302172000 PRESET TABLE LINER 5
26 | 40052047 ASSY SAFETY PLATE B 1
27140049424 SAFETY PLATE BASE * 1
28 B3120372000 SAFETY PLATE * 1
29 |SL4040891SC SCREW M4 L=8 * 2
30 | SM6040602TP SCREW M4 L=6 * 1
31(26234005 VINYL COVER 1
3240006323 JUKI GREASE A TUBE 1
33| G53471720A0 PRESET ADJUSTING HANDLE ASM. 1
34| G5347172000 PRESET ADJUSTING HANDLE * 1
35| G5348172000 PRESET ADJUSTING HANDLE BOSS * 1
36 | PS0300162KH SPRING PIN 3X16 * 1
37(40016665 CONTROL BOX ACCESORY B ASSY 1
38 |HF0013050P0 FUSE 5A * 1
39 | HF0013040P0 FUSE 4A * 1
40 |HF00130315S FUSE 3.15A 250V REF. NO.112 * 1
41| HF003000200 FUSE 2A (220/240V) * 1
4229275005 EMC PRODUCTION DECLARATION * 1
43 | HN002460000 CORES * 1
4440015521 CORE SETUP MANUAL * 1

_56_



ACCESSORIES COMPONENTS (2)

_57_



ACCESSORIES COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
1(22930358 THREAD STAND ASM. 1
2122931109 SPOOL RETAINER * 2
3122931000 SPOOL PIN * 2
4122930903 SPOOL REST CUSHION * 2
5122930804 SPOOL REST * 2
6| SM6061610SC SCREW M6 L=16 * 2
7122930705 THREAD GUIDE ARM JOINT * 2
8122931406 SPOOL REST ROD RUBBER CAP * 1
9122930507 SPOOL REST ARM * 1

10|22930408 SPOOL REST ROD, UPPER * 1
11122931307 SPOOL REST ROD JOINT * 1
12 | SM4051405SE SCREW M5 L=14 * 2
13| NM6050001SE NUT M5 * 2
14122930309 SPOOL REST ROD, LOWER * 1
15122930556 THREAD STANDING ARM ASM. * 1
16 | WS0510002KN SPRING WASHER * 2
17 |NM6050001SE NUT M5 * 2
18 |NM6160511SE NUT M16X1.5 * 1
19| WP1612616SE WASHER 16X30X2.6 * 2
20 |WS1643202KR SPRING WASHER * 1
21(26910059 THREAD GUIDE ARM ASM. 1

_58_



OPTIONAL DEVICE COMPONENTS (1)

Presser Foot

Cloth Cuttging Presser Foot
Knife (Length of Cloth Cutting Knife) (Presser Size)
B AR B 2 (#YARRY) HZR BATM1X)
g % g% PRI 2 (3RY h6mm) g%
Standard Standard For Hoisier Standard Standard
YFor swing width 6mm)
inch mm Ref.no Ref.no Ref.no Ref.no Ref.no
Y 6.4 1
38 | 95 2
V16| 11.1 3
v 127 4 12 15 18 19
16| 14.3 5 (6.4 ~ 19. 1 mp) (6.4~ 19.1 mm) (6.4 ~31.8mm) (Type 1)
g |15.9 6
Vil 175 7
34 [ 191 8
/g | 22.2 9 13 16 20
1 25.4 10 (6.4 ~ 254 mm) (6.4 ~ 25.4mm) (Type 2)
1-V4| 31.8 11 14 17 21
(6.4 ~31.8mm) (6.4 ~31.8 mm) (Type 3)

_59_




OPTIONAL DEVICE COMPONENTS (1)

No. Parts No. Parts name Remarks Level Cons Qty
1|B2702047F00 KNIFE 1/4 1
2|B2702047K00A KNIFE 3/8 1
3|B2702047100 KNIFE (7/16) 1
41B2702047L00A KNIFE 1/2 1
5|B2702047V00 KNIFE 9/16 1
6|B2702047M00A KNIFE 5/8 1
7(B2702047A00 KNIFE 11/16 1
8|B2702047N00 KNIFE 3/4 1
9|B2702047P00 KNIFE 7/8 1

10| B2702047Q00A KNIFE 1 1
11| B2702047S00A KNIFE 1-1/4 1
12| B1552781000A PRESSER 1
13|B1552782000 WORK CLAMP CHECK, 2 1
14|1B1552783000 WORK CLAMP CHECK, 3 1
15| D1508771K00A LATCH WORK CLAMP CHECK 1
16 | D1508772K00 WORK CLAMP CHECK (2K) 1
17| D1508773K00 WORK CLAMP CHECK (3K) 1
1814524409 WORK CLAMP CHECK 1
19| D1511771KAOQA WORK CLAMP CHECK HOLDER ASM. 1
20 |D1511772KA0 WORK CLAMP CHECK HOLDER 1
21| D1511773KA0 WORK CLAMP CHECK HOLDER 1

_60_



OPTIONAL DEVICE COMPONENTS (2)

_61_



OPTIONAL DEVICE COMPONENTS (2)

No. Parts No. Parts name Remarks Level Cons Qty
1(40006335 WORK_CLAMP_ARM_120 1
2140008646 ASSY_WORK_CLAMP_CHECK _HOLDER_1 1
3140008658 WORK_CLAMP_120 1
41SS6060210SP SCREW 3/32-56 L=1.9 4
5|SD0790203SP HINGE SCREW D=7.94 H=2 2
640006341 UTT_CLOSE_CAM_120 1
7140006342 LIFTING_PLATE_120 1
8| SM6050800SP SCREW M5 L=8 2
9140014871 WORK_CLAMP_CARRIER_ACF_120 1

_62_



LIST FOR INFORMATION OF CHANGE

As to the place changed,refer to the corresponding Rev.No.

When previous parts(Obsoleted part)and new parts(Added parts)are
not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part number,so select the parts with changed dates and
place your orders.

ZEEPIE,ZHRev.NoRE BB F2ELY,
BRER DB 7S O%’é%@%‘%tiﬁ'ﬂ‘%éhfcﬁ:%’@%,5‘514%'%'1(*5{’;@?9?'0

No.1382-03] - -Rev.No.

*A:Added partsiBANER&A/D:Obsoleted partslBRERS/E:ErratumsT IE

( [Rev. Page Ref. Parts No. Rev. Page Ref. Parts No.
¥ No. | H No. on B * No. | B No. oo B

A1 03 | 30| 58 [400-59377

_63_



HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1" mark.....c.... means this part is changed from the previous parts book.
As to the details of the change, refer to the "List for information of change".
2)"#H0T "l refer to "Note" explanation at bottom of page.
2.Codes on the "Qty" column
- Each numeral indicates the number of parts required.
- "0.1" and "2.5" indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4.Dotted lines on the Figures indicate assembly parts.

1."E5E"WDEESERA

1) "k "Bl BIBID/N\—Y T ZIC LB L CSEIEEENERERKR L E T,
EERAIF. "EEBFERIANMNZSRLTIEEL,
2) "#O1 s N—DTFDERE"DEHHBZESRE LTI EEL,

2 HEMOH=FIF. ERERL. 0.1, 25F0HEIZ. BEE BEfX—hIL) ZXRLET,
S3EEMD () F HEERZEEBHRL TS FEMTHD I EZERLET,
4 AZRAR=TD————— I B THBD I EEBRLE T,

_64_



NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. |[ PART NO PAGE REF NO. |[ PART NO PAGE REF NO.

11041100 30 6 || 22933105 56 7 || 40004326 40 28
11155108 2 44 1| 22933204 56 8 || 40004382 50 6
11155801 6 46 || 23638109 40 20 || 40005371 50 1
11156007 45 || 23638208 40 22 || 40005372 50 2
11206505 14 8 || 23638307 40 21 || 40005373 50 3
13700406 42 55 || 23638406 40 23 || 40005374 50 4
13700505 42 54 || 26230409 42 58 || 40005375 50 5
13700604 40 6 || 26234005 56 31 || 40005377 50 9
13703806 42 50 || 26910059 58 21 || 40005378 50 10
13703905 42 49 || 29275005 56 42 || 40005379 50 1
13704002 40 45 || 32002354 50 16 || 40005380 50 12
13741806 30 5 || 40000029 44 9 [| 40005381 50 13
13774906 2 18 || 40000029 50 37 || 40005382 50 19
13778600 42 48 || 40000046 44 11-12 || 40005393 44 36
13903307 40 47 || 40000046 50 43 || 40005393 50 39
13903356 40 43 || 40000056 44 11-12 || 40005394 44 39
14101208 4 61 || 40000056 50 42 || 40005394 50 41
14516603 40 17 || 40000131 48 2 || 40005400 50 20
14516900 40 19 || 40000132 48 3 || 40005401 44 20
14524409 60 18 || 40000133 48 4 (| 40005401 50 44
16111403 36 27 || 40000134 48 6 || 40005402 50 8
16111502 36 28 || 40000135 48 7 || 40005403 40 10
16136905 14 40000136 48 8 || 40005403 50 18
16136905 18 4 (| 40000137 48 9 || 40005404 44 25
16136905 22 27 || 40000138 48 10 || 40005405 50 31
16556300 26 41 ]| 40000139 48 13 || 40005710 40 41
16556300 30 32 || 40000140 48 14 || 40005711 40 42
16870206 4 68 || 40000141 48 16 || 40006261 50 7
17845009 44 28 || 40000142 48 17 || 40006314 42 53
22502504 56 19 || 40000143 48 18 || 40006323 56 32
22573505 2 31 || 40000144 48 19 || 40006335 62 1
22930309 58 14 || 40000146 48 21 || 40006341 62 6
22930358 58 11| 40000148 48 22 || 40006342 62 7
22930408 58 10 || 40000916 36 5 || 40008646 62 2
22930507 58 9 || 40003422 50 22 || 40008658 62 3
22930556 58 15 || 40003470 52 54 || 40008977 40 3
22930705 58 7 || 40003495 40 16 || 40008978 40 4
22930804 58 5 || 40003495 50 17 ]| 40009148 56 3
22930903 58 4 || 40003496 40 18 || 40011013 42 61
22931000 58 3 || 40003497 50 21 || 40011317 40 33
22931109 58 2 || 40003499 50 15 ]| 40011318 40 38
22931307 58 11 || 40004160 40 8 || 40011319 40 32
22931406 58 8 || 40004255 56 17 || 40011320 40 35
22932800 56 11| 40004311 56 18 || 40011321 2 29
22933006 56 6 || 40004325 40 29 || 40011422 2 27

INDEX - 1




NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. |[ PART NO PAGE REF NO. |[ PART NO PAGE REF NO.
40011423 2 37 || 40016101 18 2 || 40017091 8 54-55
40011893 42 57 || 40016101 22 25 || 40017091 52 50
40012038 44 37 || 40016393 44 1-2 || 40017092 8 54-55
40012038 50 40 || 40016393 50 28 || 40017092 52 51
40012529 16 25 || 40016394 44 1-2 || 40017821 46 53
40012545 16 14 || 40016394 50 29 || 40017821 52 53
40012546 16 22 || 40016401 44 43 || 40017822 46 54
40012547 16 20 || 40016401 50 36 || 40017822 52 49
40012548 16 24 || 40016640 50 23 || 40018093 44 8
40014271 2 11| 40016641 50 24 || 40018093 52 48
40014272 36 14 || 40016642 50 25 || 40019864 6 20
40014871 62 9 || 40016643 48 11| 40019865 2 4
40015134 4 67 || 40016643 50 26-58 || 40020109 14 5
40015141 40 2 || 40016665 56 37 || 40049424 56 27
40015224 40 1 || 40016666 16 16 || 40052047 56 26
40015430 56 2 || 40016666 54 16 || 40059377 52 26-58
40015521 56 44 || 40016684 36 45 || A3906010000 48 5
40015534 44 14 || 40016684 54 17 || A39500100A0 48 1
40015534 50 38 || 40016685 36 46 || B1123205000 34 66
40015534 54 15 || 40016685 54 4 || B1504761A00 18 40
40015554 44 16 || 40016842 16 39 || B1505040000 18 37
40015554 50 47 || 40016842 54 6 || B1552781000A 60 12
40015556 44 6 || 40016843 16 40 || B1552782000 60 13
40015556 50 32 || 40016843 54 7 || B1552783000 60 14
40015562 8 61 ]| 40016844 4 79 || B25198500A0 32 14
40015562 54 13 || 40016844 54 12 || B2544280000 2 24
40015601 44 3 || 40016845 8 60 || B2702047A00 60 7
40015602 44 4 || 40016845 54 5 || B2702047F00 60 1
40015603 44 47 || 40016846 30 44 || B2702047100 60 3
40015606 44 34 ]| 40016846 54 8 || B2702047K00A 56 14-15
40015606 50 45 || 40016847 30 45 || B2702047K00A 60 2
40015607 44 35 || 40016847 54 10 || B2702047L00A 60 4
40015607 50 46 || 40016848 30 9 || B2702047M00A 56 14-15
40015608 44 42 || 40016848 54 9 || B2702047M00A 60 6
40015608 50 35 || 40016849 14 24 || B2702047N00 60 8
40015609 44 30 || 40016849 54 11 ]| B2702047P00 60

40015609 52 57 || 40016850 18 44 || B2702047Q00A 60 10
40015610 44 31 ]| 40016850 54 2 (| B2702047S00A 60 1
40015610 52 52 || 40016851 18 45 || B2702047V00 60 5
40015611 6 11| 40016851 54 11| B3120372000 56 28
40015612 6 27 || 40016852 8 58 || B3207470000 2 23
40015617 44 40 || 40016852 54 14 || B4420373000 34 65
40015617 50 33 || 40016853 8 59 || B9107761000 56 4
40015618 44 41 ]| 40016853 54 3 || B9204804000 56 5
40015618 50 34 || 40017014 40 40 || BT0400251E0 36 39~44

INDEX - 2




NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. |[ PART NO PAGE REF NO. |[ PART NO PAGE REF NO.
BT0400251EA 36 39~44 || G5008172000 2 15 || G5113172000 14 4
BT0400251EB 4 76 || G5009172000 2 19 || G5114172000 14 12
BT0400251EB 36 36 || G5009172000 16 12 || G5115172000 10 1
BT0400251EC 36 39~44 || G5009172000 32 24 || G5115172000 18 14
BT0400251ED 36 39~44 || G5010164000 16 1| G5116172000 10 4
BT0400251EE 36 39~44 |[ G5010172000 2 21 || G5116172000 24 50
BT0400251EH 36 39~44 || G5011172000 2 45 || G5117172000 10 6
BT0600401E0 36 34-35 || G5013172000 6 36 || G5118172000 10 7
BT0600401EB 36 34-35 || G5014172000 6 8 || G5119172000 10 9
BT0800501EB 36 33 || G5015172000 6 10 || G5120172000 14 27
CM200100001 46 49 || G5016162000 6 25 || G5121172000 14 30
CM300100003 46 51 || G5016172000 6 12 || G5122172000 10 12
CM300100401 46 50 || G5017172000 6 14 || G51231720A0 10 16
CM300200003 4 69-70 || G5018172000 6 17 || G5124172000 10 27
CM300200004 4 69-70 || G5020172000 2 2 || G5125172000 10 28
CM300400601 46 52 || G5022172000 2 6 || G5126172000 10 31
CM301300001 4 71 ]| G5023172000 6 22 || G5127172000 10 32
D1508771K00A 60 15 || G5024172000 2 7| G5128172000 10 34
D1508772K00 60 16 || G5025172000 6 23 || G5129172000 10 37
D1508773K00 60 17 || G5026162000 6 33 || G5130172000 10 38
D1511771KAOA 60 19 || G5026172000 6 31 ]| G5131172000 10 40
D1511772KA0 60 20 || G5027172000 6 42 || G5132172000 10 41
D1511773KA0 60 21 || G50281720A0 4 48 || G5133172000 10 42
E2002855000 40 5 || G5029172000 4 49 || G5134172000 10 46
E41507290A0 36 1 || G50301720A0 4 50 || G5134172000 56 22-23
E9567319000 46 48 || G5031164000 4 64 || G5135172000 10 47
E9607603000 44 46 || G5031172000 4 51 ]| G5135172000 56 22-23
E9609603000 44 45 || G5032164000 4 65 || G5136172000 8 50
EA9500B0100 4 73~75 || G5032172000 4 52 || G5136172000 12 48
EA9500B0100 8 70-71 || G5033172000 4 62 || G5136172000 22 45
EA9500B0100 10 14 || G5034171000 2 8 || G5136172000 32 1
EA9500B0100 16 37 || G5034171000 6 24 || G5137172000 12 52
EA9500B0100 34 72-76 || G5037172000 6 6 || G5137172000 32 5
EA9500B0100 40 60 || G5101172000 14 11| G5138161000 14 29
EA9500B0100 42 60 || G5102164000 14 32 || G5138172000 10 18
EA9500B80200 16 38 || G5102172000 16 6 || G5138172000 56 24-25
EA9500B0200 34 72-76 || G5103172000 16 7 || G5139172000 16 28
G1015192000 2 38 || G5104172000 16 9 || G5140172000 10 30
G1016192000 2 39 || G5105172000 16 10 || G5144162000 10 35
G1017192000 2 35 || G5106172000 14 19 || G5144162000 22 13
G50011980A0A 50 27 || G5107172000 14 21 || G5150162000 16 33
G5003172000 6 3 || G5108172000 16 43 || G5153171000 16 35
G50051720A0 2 10 || G5110172000 16 30 || G5171136000 34 63
G5006172000 2 11 || G5111172000 16 32 || G5176136000 28 50
G5007172000 2 13 || G5112172000 14 3 || G5176136000 34 64

INDEX - 3




NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. |[ PART NO PAGE REF NO. |[ PART NO PAGE REF NO.

G5201172000 22 1 || G53071720A0 26 11 ]| G5348172000 56 35
G5202172000 22 2 || G5308172000 26 12 || G5352171000A 26 24
G5203172000A 22 11 || G5309164000 32 42 || G5454161000 16 36
G5204171000 14 14 || G5309172000 26 14 || G5458116000 36 29
G5204171000 18 22 || G5310172000 26 16 || G5808172000 26 27
G5204171000 22 37 || G5311172000 26 19 || G5809172000 26 1
G5204172000A 22 4 || G5312172000 26 21 || G5810172000 26 29
G5205172000 22 9 || G5313172000 26 23 || G5904172000 28 48
G5207172000 22 15 || G5314172000 30 1 || G6010003000 26 28
G5208172000 22 16 || G5315172000 30 3 || G6801172000 4 80
G5209172000 22 18 || G53161720A0 30 4 || G6802172000 4 81
G5210172000 22 19 || G5317172000 30 17 || G6803172000 4 82
G5211172000 22 21 || G5318172000 30 20 || G6951172BA0 34 68-69
G5212172000 8 49 || G5319172000 32 10 || G6951172BA0 52 55-56
G5212172000 22 23 || G5320172000 32 11 ]| G6951172CA0 34 68-69
G5213172000 18 1 ]| G5321172000A 32 16 || G6951172CA0 52 55-56
G5213172000 22 24 || G5322172000 32 13 || GBR01910000 2 26
G5214172000 18 8 || G5323172000 32 18 || GCT02904000 56 10~13
G5214172000 22 31 || G5324172000A 32 19 || GCT02905000 56 10~13
G52151720A0 18 12 || G5325172000 32 21 || GMC10004000 34 57
G5216172000 18 20 || G5326172000 32 22 || GMC100050A0 34 58
G5216172000 26 36 || G5327172000 32 26 || GMC10007000 34 59
G5216172000 30 27 || G5328172000 32 28 || GMC160010A0 34 55
G5217172000 6 47 || G5329172000 32 29 || GMC16003000 34 49
G5218172000 18 17 || G5330172000 32 30 || GMC16004000 34 51
G5219172000 18 25 || G5331172000 32 31 || GMC16007000 30 36
G5220172000 18 27 || G5332172000 32 34 || HA004860000 8 56
G52211720A0 18 29 || G5333172000 32 38 || HDO0057000A 50 14
G5222172000 18 31 || G5334172000 26 25 || HF00130315S 56 38~41
G5223172000 18 32 || G5335172000 26 30 || HF0013040P0 56 38~41
G5224172000 18 33 || G5336172000 26 32 || HF0013050P0 56 38~41
G5225172000 18 41 || G5336172000 30 23 || HF003000200 56 38~41
G5226172000 18 42 || G5337172000 26 34 || HK026650040 44 18
G5227172000 22 41 || G5337172000 30 25 || HMO003800A0 40 13
G5229171000 34 52 || G5338172000 26 43 || HM000480010 44 21
G5238171000 14 17 || G5338172000 30 34 || HM000550010 40 1
G5238171000 18 23 || G5341172000 30 12 || HN002460000 56 43
G5239171000 18 6 || G5342172000 30 13 || HX00055000C 18 28
G5239171000 22 29 || G5343172000 26 45 || HX00065000B 4 73~15
G5302172000 26 3 || G5344172000 32 45 || HX00065000B 8 70-71
G5302172000 56 24-25 || G5345172000 32 44 || HX00065000B 20 48
G5303172000 26 4 || G5346172000 26 47 || HX00065000B 36 37-38
G5304172000 26 7 || G53461720A0 26 46 || HX001500000 4 72
G5305172000 26 9 || G5347172000 56 34 || HX001500000 8 62
G5306172000 26 10 || G53471720A0 56 33 || HX00150000A 40 15

INDEX - 4



NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. |[ PART NO PAGE REF NO. |[ PART NO PAGE REF NO.
HX00150000B 8 64 || NM6080003SC 18 34 || PJ304040504 22 35
HX00150000B 16 41 || NM6160001SC 4 66 || PJ304040504 28 51
HX00150000B 18 46 || NM6160511SE 58 18 || PJ304040504 30 40
HX00150000B 24 54 | NS6200710SN 2 34 || PJ304040504 32 43
HX00150000B 34 73 || PA1001016A0 26 39 || PJ304040504 36 1
HX00150000C 24 56 || PA1001016A0 30 30 || PJ304060502 36 12
HX00150000D 4 55 || PA1008501A0Q 22 33 || PJ308040002 22 36
HX00150000D 66 || PA160100500 10 20 || PJ308040002 30 41
HX00150000F 2 47 || PA160100500 32 46 || PJ308080003 36 31
HX00150000F 12 55 || PA200251500 14 10 || PJ309005204 36 25
HX00150000H 8 68 || PA2005015A0 18 19 || PJ309085202 36 16
HX00150000K 6 29 || PA2007508A0 18 10 || PS0300162KH 32 32
HX00150000K 34 75 || PA320500200 30 7 || PS0300162KH 56 36
HX00150000S 28 52 || PA900024000 22 10 || PV010503000 30 38
HX002920000 4 73~75 || PA900041000 14 15 || PV130536000 36 9
HX002920000 36 37-38 || PA900042000 30 10 || PV150209300 36 7
HX004070000 44 27 || PC010508000 14 11 || PV915005000 36
HX00410000A 44 33 || PC010508000 26 40 || PX050003000 36
HX005210000 40 39 || PC010508000 30 31 || PX906003000 14 18
J106600000A 56 10~13 || PCO10519000 10 21 || PX906004000 30 1
J106600000D 56 10~13 || PC012401000 22 53 || REO300000K0 26 44
J1067000000 56 21 ]| PC012401000 24 53 || RE0300000K0 30 35
MAI17002000 56 9 || PC012601000 4 77 || REO500000K0 10 33
MDFRX1600C0 56 20 || PC012601000 8 52 || REO600000K0 32 15
MDP5J0B1102 56 16 || PC012601000 22 47 || REO700000K0 18 21
MTJMGC00000 4 59 || PC012601000 32 4 | REO700000K0 26 37
MTJMGC00000 18 36 || PC015108000 18 11 || REO700000K0 30 28
MTJMS000030 2 30 || PC015108000 30 8 || SB112001100 16 27
NM3040520SC 44 23 || PF0552160A0 36 15 || SB708000100 22 8
NM6030001SC 6 40 || PJ025200004 36 18 || SB710000200 26 18
NM6030001SC 34 62 || PJ030520001 36 20 || SD0790203SP 62 5
NM6030001SC 38 52 || PJ032059008 8 53 || SL4030681SC 6 41
NM6040001SC 6 44 || PJ032059008 24 49 || SL4030691SC 48 12
NM6040003SC 10 45 || PJ032059008 32 2 || SL4030881SC 48 20
NM6050001SC 16 5 || PJ032526001 36 26 || SL4030881SF 40 46
NM6050001SC 38 49 || PJ042520001 36 17 || SL4031691SC 2 17
NM6050001SE 58 17 || PJ050525201 36 19 || SL4033091SC 44 24
NM6050003SC 30 16 || PJ301040502 10 22 || SL4040691SC 22 22
NM6060001SC 2 43 || PJ301040502 30 39 || SL4040881SC 4 60
NM6060001SC 22 44 1| PJ301060503 12 49 || SL4040881SC 8 69
NM6060003SC 10 11 || PJ301060503 36 13 || SL4040881SC 12 56
NM6060003SC 14 31 || PJ301065201 36 21 || SL4040881SC 16 42
NM6060003SC 36 24 || PJ303040002 10 15 || SL4040881SC 18 47
NM6080001SC 22 40 || PJ303060001 6 5 || SL4040881SC 24 57
NM6080001SC 46 57 || PJ303060001 36 30 || SL4040881SC 28 53

INDEX - 5




NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. |[ PART NO PAGE REF NO. |[ PART NO PAGE REF NO.

SL4040881SC 32 74 || SL6041642TN 30 33 || SM4021201SC 40 24
SL4040881SC 34 74 || SL6051092TN 10 39 || SM4040801SN 10 25
SL4040881SC 44 15 || SL6051092TN 22 12 || SM4040801SN 26 5
SL4040891SC 4 83 || SL6051092TN 26 22 || SM4041401SC 6 43
SL4040891SC 10 43 || SL6051092TN 30 14 || SM4051405SE 58 12
SL4040891SC 34 56 || SL6051292TN 26 33 || SM5040550TP 40 34
SL4040891SC 44 44 || SL6051292TN 30 24 || SM6020350SP 26 8
SL4040891SC 56 29 || SL6051292TN 36 47 || SM6033052TP 10 23
SL4041081SC 6 30 || SL6051442TN 14 2 || SM6033052TP 32 47
SL4041081SC 44 32 || SL6051442TN 16 11 || SM6040602TP 32 39
SL4041091SC 2 3 || SL6051492TN 6 4 || SM6040602TP 40 27
SL4041091SC 28 49 || SL6051492TN 14 28 || SM6040602TP 56 30
SL4041091SC 44 38 || SL6051492TN 16 44 || SM6040802TP 40 37
SL4041281SC 44 19 || SL6051492TN 26 17 || SM6041200SP 40 30
SL4042081SC 4 78 || SL6052042TN 16 2 || SM6041602TP 34 53
SL4042091SC 24 48 || SL6052092TN 16 31 || SM6042502TP 30 42
SL4042581SC 36 32 || SL6061292TN 2 25 || SM6050800SP 62 8
SL4043591SC 44 22 || SL6061292TN 18 43 || SM6051002TN 8 57
SL4051091SC 16 29 || SL6061292TN 22 30 || SM6051802TP 16 17
SL6031092TN 38 50 || SL6061492TN 6 19 || SM6052502TP 22 26
SL6031292TN 36 10 || SL6061692TN 2 57 || SM6061002TP 42 62
SL6031642TN 16 34 || SL6061692TN 4 57 || SM6061202TN 4 58
SL6032092TN 16 21 || SL6061692TN 2 || SM6061202TP 10 10
SL6040642TN 26 26 || SL6061692TN 18 30 || SM6061610SC 58 6
SL6040842TN 2 20 || SL6061692TN 22 32 || SM6062502TP 18 3
SL6040842TN 16 13 || SL6061692TN 36 22 || SM6062502TP 30 18
SL6040842TN 32 25 || SL6062092TN 6 7 || SM6063002TN 22 42
SL6040892TN 2 16 || SL6062092TN 16 8 || SM6066052TP 42 51
SL6040892TN 6 48 || SL6062092TN 18 13 || SM6083002TN 24 51
SL6040892TN 48 || SL6062592TN 14 22 || SM6083002TP 10 5
SL6040892TN 14 16 || SL6063042TN 34 67 || SM8040402TP 12 51
SL6040892TN 30 37 || SL6063092TN 14 20 || SM8040402TP 32 9
SL6040892TN 32 35 || SL9061693SE 2 22 || SM8040602TP 32 27
SL6040892TN 42 59 || SL9061693SE 10 13 || SM8041012TP 10 44
SL6041042TN 22 5 || SL9082093SE 46 55 || SM8050602TP 26 20
SL6041092TN 2 28 || SM0030601SA 6 16 || SM8050812TP 8 51
SL6041092TN 6 32 || SM0040601SA 2 46 || SM8050812TP 12 50
SL6041092TN 22 17 || SM0040601SA 6 21 || SM8050812TP 22 46
SL6041092TN 26 31 || SM0040601SA 12 53 || SM8050812TP 32 3
SL6041092TN 30 22 || SM0040601SA 22 20 || SM8060612TP 40 7
SL6041092TN 32 50 || SM0041001SC 26 2 || SM8060802TP 16 23
SL6041092TN 34 50 || SM1030801SC 6 37 || SM8062012TP 14 25
SL6041292TN 14 23 || SM1030801SC 34 60 || SM9052003SC 30 15
SL6041292TN 30 21 || SM1043001SP 40 12 || SM9082503SE 10 2
SL6041642TN 26 42 || SM1062052TP 2 40 || SM9082503SE 18 15

INDEX - 6




NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. |[ PART NO PAGE REF NO.
SS4110515SP 40 44 || WS0310002KN 34 48
SS6060210SP 62 4 | WS0410002KN 10 26
SS6121212TP 14 9 || WS0410002KN 32 40
SS7090520SP 40 25 || WS0510002KN 6 34
S§S8660612TP 14 7 || WS0510002KN 16 18
SS8660612TP 18 5 | WS0510002KN 58 16
S§S8660612TP 22 28 || WS0610002KN 2 41
TA0550604R0 48 15 || WS0820002KN 2 33
TA0800504R0 42 56 || WS0820002KN 22 38
WP0320501SC 6 39 || WS0820002KN 46 58
WP0320501SC 34 61 || WS1643202KR 58 20
WP0320501SC 38 51
WP0430800SC 26 35
WP0430800SC 30 26
WP0430801SC 10 54
WP0430801SC 12 54
WP0430801SC 22 14
WP0430801SC 26 6
WP0430801SC 30 43
WP0430801SC 32 54
WP0430801SC 34 54
WP0430801SE 40 31
WP0451016SP 24 52
WP0531000SF 40 36
WP0531001SC 6 35
WP0531001SC 16 19
WP0531001SC 38 48
WP0621016SH 26 38
WP0621016SH 30 29
WP0621016SH 42 52
WP0641601SC 2 42
WP0641601SC 22 43
WP0641601SC 30 19
WP0641601SC 36 23
WP0651646SC 18 38
WP0651646SC 32 37
WP0841601SC 4 53
WP0841601SC 10 3
WP0841601SC 18 35
WP0841601SC 22 39
WP0841601SC 46 56
WP0852086SC 2 32
WP1612616SE 58 19
WS0310002KN 6 38
WS0310002KN 10 24

INDEX - 7




	1382-03
	CONTENTS
	FRAME & MECHANISM COVER COMPONENTS (1)
	FRAME & MECHANISM COVER COMPONENTS (2)
	FEED BODY COMPONENTS (1)
	FEED BODY COMPONENTS (2)
	FEED BODY COMPONENTS (3)
	STACKER COMPONENTS (1)
	STACKER COMPONENTS (2)
	PRESET COMPONENTS (1)
	PRESET COMPONENTS (2)
	PRESET COMPONENTS (3)
	AIR COMPONENTS
	FRAME COMPONENTS
	CONTROL BOX COMPONENTS
	OPERATION PANEL COMPONENTS
	WIRING DIAGRAM (1)
	WIRING DIAGRAM (2)
	ACCESSORIES COMPONENTS (1)
	ACCESSORIES COMPONENTS (2)
	OPTIONAL DEVICE COMPONENTS (1)
	OPTIONAL DEVICE COMPONENTS (2)
	LIST FOR INFORMATION OF CHANGE
	HOW TO MAKE USE OF THIS PARTS LIST
	NUMERICAL INDEX OF PARTS


